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ITEM PART # QTY. DESCRIPTION
1 0F9285 1 CASTING, TWIN REGULATOR HOUSING
2 0F5022 1 SOLENOID COIL, 12VDC
3 0C4647 2 GASKET , SOLENOID
4 0D4166 1 PLUNGER, LP REGULATOR ASSEMBLY
5 0F8096 1 BRKT REGULATOR MOUNTING 990
6 022145 4 WASHER FLAT 5/16-M8
7 022129 4 WASHER LOCK 5/16-M8
8 0F4795 8 SCREW PPHM SEMS M4-0.7 X 10
9 045771 2 NUT HEX M8-1.25
10 0C6606 2 BARBED STRAIGHT %2 NPT x %2
1" 042907 2 SCREW HHC M8-1.25 X 16
12 026915A 1 NIPPLE CLOSE % X 1.375 WITH VIBRA SEAL
13 0C5761 2 LEVER, REGULATOR
14 0C5968 2 SUPPORT, INLET SEAL
15 0C6066 2 SEAL, INLET
16 0C5759 2 PIN, PIVOT ARM
17 0C5764 2 SPRING, REGULATOR
18 070728 4 SCREW, PFHMS M3-0.5 x 5
19 0C6069 2 GASKET, DIAPHRAGM
20 0F9189 2 COVER, TWIN REGULATOR
21 045764 16 SCREW, TAPTITE M4X8 BP
22 0C6731 2 RIVET, POP .118 X .125
23 0C6067 2 SUPPORT, DIAPHRAGM
24 0C4706 2 DIAPHRAGM, TWIN REGULATOR
25 0C6068 2 CAP, DIAPHRAGM SUPPORT
26 0C4643A 2 INLET, TWIN REGULATOR 11.11 DIA.
27 072683 3 PLUG STD PIPE 1/8 SOCKET HEAD
28 049226 4 WASHER, LOCK, M5
29 0D3308 4 WASHER, FLAT M3 X 10mm O.D.
30 051713 4 WASHER, FLAT, M5
3 0F8979 1 SOLENOID COVER PLATE
32 051716 4 NUT HEX M5-0.8
33 0E9533 1 SOLENOID ADAPTER
34 0E9534 1 ASSY, FUEL SYSTEM PLENUM
35 0E9535 1 PLENUM GASKET



